A DEMONSTRATION OF TREATMENT TECHNOLOGIES FOR
DIRECT POTABLE REUSE

Presantha Maduray, Samuel Getahun, Bavana Maharaj, Kerisha Nayager

RESEARCH
COMMISSION

TT 942/24




A DEMONSTRATION OF TREATMENT TECHNOLOGIES FOR
DIRECT POTABLE REUSE

Report to the
Water Research Commission

by

Presantha Maduray', Samuel Getahun'-2, Bavana Maharaj’,
Kerisha Nayager’

T uMngeni-uThukela Water
2 University of KwaZulu-Natal

UMGENI

U

WATER - AMANZI

WRC Report No. TT 942/24
ISBN 978-0-6392-0649-3
August 2024

&

WATER

RESEARCH
COMMISSION



Obtainable from

Water Research Commission

Bloukrans Building, Lynnwood Bridge Office Park
4 Daventry Street

Lynnwood Manor

PRETORIA

hendrickm@wrc.org.za or download from www.wrc.org.za
[...]
the effectiveness of the treatment process. Membrane fouling can result in reduced water flow, increased
energy consumption, and reduced membrane lifespan, which can increase the overall cost of the treatment
process. Advanced water treatment processes are effective in removing many contaminants, but they may be
limited in their ability to remove certain contaminants such as pesticides, herbicides, and some
pharmaceuticals. These contaminants are small and can pass through the membranes used in advanced water
treatment processes. Additionally, some contaminants may be resistant to oxidation or advanced oxidation
processes, making them difficult to be removed.

The equipment used in advanced water treatment processes require regular maintenance to ensure that the
systems are operating effectively. Maintenance requirements may include membrane replacement, cleaning,

7



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

and chemical replenishment. Regular maintenance can be time-consuming and expensive, which can add to
the overall cost of the treatment process.

Advanced water treatment processes can generate waste in the form of concentrated brine or sludge. The
disposal of this waste can be challenging and may require additional treatment processes or disposal methods
such as landfills. The generation of waste can increase the overall cost of the treatment process and may have
environmental impacts. The effectiveness of advanced water treatment processes is dependent on the quality
of the source water. Poor quality of the source water can result in reduced effectiveness of the treatment
process, increased energy consumption, and increased maintenance requirements. Additionally, certain
contaminants may be more difficult to remove from the source water, which can limit the effectiveness of
advanced water treatment processes.

Advanced water treatment processes are effective in removing many contaminants from water, but each
technology has limitations that must be considered when selecting a treatment process. The cost, energy
consumption, membrane fouling, limited removal of some contaminants, maintenance requirements,
generation of waste, and dependence on source water quality are all factors that must be considered when
selecting a treatment process. Understanding the limitations of advanced water treatment processes can help
to ensure that the most effective and efficient treatment process is selected for a particular application.

1.5 LOCAL AND INTERNATIONAL DPR PLANTS/PROJECTS

1.5.1 Overview

Several direct potable reuse plants have been installed worldwide. This section provides an overview of some
of the treatment technologies implemented. Most of these processes have been designed with a multi-barrier
approach. Tchobanoglous et al. (2015) indicated that a multiple-barrier approach to potable reuse needs to
include source control (Figure 1-4). Keeping constituents of concern out of the wastewater system through a
robust source control program can be the most beneficial, efficient, and cost-effective strategy for managing
and treating industrial, commercial, and other contributions to the wastewater supply.

Advanced treated water (ATW)

Surface water
or groundwater Advanced
_under the Drinking water  Source control water
influence of treatment (Community or Wastewater treatment
surface water | facility (DWTF) service area) treatment  facility (AWTF)
P—————
| MO I L MOET = MO = MOXIT = MOXT L -
l l Engineered
storage

Treated Concentrate buffer (ESB)
wastewater where RO (M,O,T, Opﬂonan
Legend not recycled is used

M = Management barrier

O = Operational barrier

T = Technical barrier

LT = Sum of multiple technical barriers

Figure 1-4: Key elements of the technical component of a potable reuse program (Tchobanoglous, et
al., 2015).

8



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

1.5.2 Namibia

In 1969, the Goreangab Water Treatment Plant, located in Windhoek, Namibia, was modified to treat water
from the city’'s Gammans Wastewater Treatment Plant (du Pisani, 2006). The old Goreangab Water
Reclamation Plant (Figure 1-5) had an initial capacity of 4.3 ML/d and was upgraded several times over the
years up to an ultimate capacity of 7.5 ML/d in 1997. The city separated industrial effluent from domestic

effluent and redirected to a separate plant for treatment.

CHLORINATION /
STABILISATION

CHLORINE
NaOH

BLENDING

BLENDING /
DISTRIBUTION

Figure 1-5: Old Goreangab Process Train (du Pisani, 2006)

The new Goreangab Water Reclamation Plant (Figure 1-6) was designed with a multi-barrier design philosophy
to a design capacity of 21 ML/d. These barriers include treatment and non-treatment (i.e. operational barriers)
processes (du Pisani, 2006). The plant was commissioned in 2002. The process train includes ozonation,
chemical dosing, dissolved air flotation, biological and granulated activated carbon filters, ultrafiltration and

chlorination.

LILTEAFILTEATION

——
Lﬁ.
T
—_——

CHLORINE
MNaOH

BIOLOGICAL £ CRANULAR
ACTIVATED CARBON
FILTRATION | ADSORPTION

PAC, ACID

QIONE
POLYMER

Figure 1-6: New Goreangab Process Train (du Pisani, 2006)



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

1.5.3 South Africa

Commissioned in 2011, the treatment process at the Beaufort West Water Reclamation Plant (Figure 1-7) uses
reverse osmosis as part of a multiple-barrier approach that also incorporates rapid sand filtration, ultrafiltration,
advanced oxidation (UV-hydrogen peroxide) and final chlorination.

Secondary e
an
treated ————— el Ultrafiltration |[——+  Reverse
wastewater Filtration Osmosis

1-7 H,0;

Treated water
to distribution «——
system

Chlorination/ Advanced
Disinfection Oxidation

Figure 1-7: Beaufort West Water Reclamation Plant Treatment Processes (Matthews, 2015).

The Western Cape Water Reuse Project involves treating wastewater from the Cape Flats Wastewater
Treatment Works and reusing it for irrigation purposes in the Philippi Horticultural Area. The project aims to
provide a sustainable source of water for agricultural purposes, particularly in areas where water resources
are scarce (Western Cape Government, 2021).

The Durban Water Recycling Plant is located at the eThekwini Water and Sanitation Southern Wastewater
Treatment Works and treats domestic and industrial wastewater to near potable water standards. The plant
has been successful in reducing the demand for potable water and providing a sustainable source of water for
non-potable users in the industrial sector (eThekwini Water Services, 2015).

Mossel Bay Reclamation Plant, located in South Cape District Municipality, Western Cape, treats domestic
wastewater to produce high-quality effluent for industrial and commercial reuse. The plant has a capacity of
5.5 ML/d (Swartz, et al., 2022). These are just a few examples of water reuse projects in South Africa. There
are other projects that are currently underway or in the planning stages, as the country seeks to find sustainable
solutions to its water scarcity challenges.

1.5.4 Others - international plants

When assessing the international treatment train approaches for potable reuse plants (Figure 1-8), it is evident
that no standard, correct or best treatment train has been recommended. The treatment trains have been
selected for a specific source water and final water specification. The Orange County Water District
Groundwater Replenishment System in California relies solely on microfiltration and reverse osmosis to
remove suspended solids and organics with ultraviolet light as a final disinfection step. The Singapore
NEWater and Orange County Water plants include only membrane processes with UV for disinfection. It should
also be noted that the discharge from the Singapore NEWater plant is not introduced into a distribution system,
but into a local impoundment which is then abstracted for potable treatment. Many of the California plants also
re-inject the output into an aquifer for further aging.

10



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

Year First Capacity

Project Type of Potable Reuse Online eh Current Advanced Treatment
U Dcocusny Seiiice Surface water augmentation 1978 54 Lime + GMF + GAC + Cl
Authority; VA g 2.
Hueco Bolson Recharge Groundwater recharge by direct P i Lime + GME + O, + GAC + Cl,

Project, TX injection and spreading basins

Groundwater recharge by direct
West Basin, CA injection, and various industrial 1993 12.5 MF+RO+UV/AOP
applications

Gwinnett County, GA Surface water augmentation 2000 60 Coag/Sed + UF + O3 + BAC + O3

Industrial reuse with a limited 166°
Singapore NEWater amount (5 percent) of surface water 2000 (f it MF + RO + UV disinfection
augmentation S

Los Al itos S t G dwat h by direct

os ; amitos Seawater . rlour.1 water recharge by direc o & MF+RO +UV/AOP
Barrier, CA injection
Orange County Water
Dlstrlct.Groundwater fBlTour.\dwater rechar.ge by d.rrect 2008 100 ME+RO+UV/AOP
Replenishment System, injection and spreading basins
CA

From Schimmoller (2014).

Acronyms: mgd: Million gallons per day. GMF = Granular media filtration. GAC = Granular activated carbon adsorption. Cl; =
Chlorine disinfection. O; = Ozone. MF = Microfiltration. RO = Reverse osmosis. UV/AOP = Ultraviolet with advanced oxidation.
Coag/Sed = Coagulation/sedimentation. UF = Ultrafiltration. BAC = Biologically active carbon filtration. UV = Ultraviolet.

® As of August 2016.

Figure 1-8: Treatment Technologies Employed at Operational Potable Reuse Plants (Mosher, et al.,
2016).

1.6 CHALLENGES AND OPPORTUNITIES OF DIRECT POTABLE REUSE

Direct potable reuse (DPR) presents both challenges and opportunities. While it has the potential to provide a
reliable and sustainable source of drinking water, overcoming public perception, developing appropriate
regulations, and addressing cost and technical challenges will be important to ensure its successful
implementation. The implementation of DPR involves a range of challenges associated with regulatory
compliance, which are critical to ensure the safety and reliability of the water supply. These challenges include
the development of risk assessments, the establishment of treatment performance goals and the monitoring
of water quality and contaminants of emerging concern.

The development of risk assessments is a critical step in the implementation of DPR, as it enables the
identification and evaluation of potential risks associated with reusing wastewater for drinking water. Risk
assessments involve the identification of potential hazards, the assessment of exposure pathways, and the
evaluation of the likelihood and consequences of adverse effects (EPA, 2012). However, the development of
risk assessments for DPR is a complex and time-consuming process, which requires significant expertise and
resources.

The establishment of treatment performance goals is another critical step in the implementation of DPR. It
involves the identification of the required treatment processes, the establishment of treatment performance
requirements, and the development of monitoring and reporting procedures (EPA, 2012). The monitoring of
water quality is a critical aspect of regulatory compliance for DPR, as it enables the assessment of the
effectiveness of the treatment processes and the detection of potential contaminants. Water quality monitoring
involves the collection and analysis of samples from the influent and effluent streams, as well as from the
distribution system and the end users (EPA, 2012). However, the monitoring of water quality for DPR is a
complex and resource-intensive process, which requires a high degree of accuracy and reliability.

Contaminants of emerging concern (CECs) are used to refer to the unregulated organics, trace metals,
pathogens, and nanomaterials found in water. CECs are contaminants that have been identified as emerging
11



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

in the environment, and are not currently regulated by traditional water quality standards. Conventional
treatment technologies are not sufficient and unable to completely degrade these compounds. Thus, hundreds
of CECs are currently detected in water sources at low concentration (ng/L to ug/L). These emerging
contaminants are broadly categorized into two classes based on size namely; micropollutants (micro-sized)
and engineered nanomaterials (nano-sized).

Typical CECs include:

« Pharmaceuticals and metabolites — Antibacterials (sulfamethoxazole), analgesics (acetominophen,
ibuprofen), beta-blockers (atenolol), antiepileptics (phenytoin, carbamazepine), veterinary and human
antibiotics (azithromycin), oral contraceptives (ethinyl estradiol), prescribed and over-the-counter
drugs;

« Natural chemicals — e.g. Hormones (173-estradiol), phytoestrogens, geosmin, 2-methylisoborneol;

e Industrial chemicals — e.g. 1,4-Dioxane, perflurooctanoic acid, methyl tertiary butyl ether,
tetrachloroethane;

o Endocrine disrupting compounds — An exogenous compound that mimics or blocks hormonal functions
in the body;

o Personal care products — Active ingredients in cosmetics, fragrances, sunscreens, pigments, soap,
insect repellents, toothpastes, e.g. antiseptics (triclosan/triclocarban);

o Flame retardants — Active ingredient incorporated into consumer products such as electronics, plastic
and children's toys;

o Perfluorinated and brominated compounds — Used as dirt-repellent coatings, spray for leather and
textiles;

o Pesticides and herbicides — e.g. Atrazine, lindane, diuron, fipronil; and

« Engineered nanomaterials (ENMs) found in personal care products, pharmaceuticals, pesticides and
food products, etc.

Several studies have reported the occurrence of CECs in South African water resources. A study conducted
by Chimuka, et al. (2015) found that several pharmaceuticals, including carbamazepine and ibuprofen, were
present in surface water samples from the Jukskei River in Johannesburg. The study also found that personal
care product chemicals, including triclosan and synthetic musks, were present in the same samples. The
highest concentrations of total polycyclic aromatic hydrocarbons (PAHs) were found in sediment samples from
Johannesburg in the Gauteng province, with concentrations ranging from 1233-136,276 ug/kg for five PAHSs.
The highest concentration of six PAHs was found in runoff water from the Venda region of the Limpopo
province, with a range of 28.7-3192.6 ug/L. Oil spills were also identified as a significant contributor to PAHs
in runoff water from the Venda region. Another study that investigated the presence of potential CECs in the
drinking water of major cities in South Africa over four seasons revealed that the most frequently detected
contaminants were two herbicides, atrazine and terbuthylazine, as well as the anticonvulsant and mood-
stabilising drug, carbamazepine. However, the levels of these CECs were found to be well below the maximum
levels recommended by the World Health Organization and the US Environmental Protection Agency (Shehu,
etal.,, 2022).

Nanotechnology research and development has grown in South Africa over the last decade, leading to
concerns about the potential release of nanoparticles (NPs) into the environment and their effects on public
health (Mboyi, et al., 2016); (Gottschalk, et al., 2013). To address these concerns, the Department of Science
and Innovation (DSI) established the National Nanotechnology Strategy Group in 2006 (Saidi & Douglas,
2017). The group's primary focus is to establish characterisation centres, research and innovation networks,
build human capacity, and establish flagship projects to explore the application of nanotechnology in various
fields (Pouris, 2007). Since its establishment, two innovative centres have been established, located at the
[...]
water and related services” (uMngeni-uThukela Water, 2021). In line with providing a sustainable solution to
water scarcity, research into direct potable reuse was initiated. Laboratory and bench scale projects paved the
way for the development of the current, full-scale direct potable reuse project. Previous projects were
conducted by UUW to test the viability of direct potable reuse. The aim was to test a range of advanced
treatment technologies in different combinations and to establish a preferred reclamation treatment process
train for the Darvill Wastewater Treatment Works (WWTW) in KwaZulu-Natal. One of these projects was
research focused on identifying the most effective and cost-efficient water reclamation processes for producing
potable water from domestic wastewater effluent, and was funded by the Water Research Commission (WRC)
(Report No. K5/1894) (Metcalf, et al., 2014). The study tested various treatment technologies in different
combinations, aiming to meet both South African and international drinking water standards.

The research was conducted in two main phases. The first phase included the bench-scale evaluation of
advanced water treatment technologies, with membrane bioreactor (MBR) technology as a pre-treatment step,
followed by ozonation (Os), granular activated carbon (GAC), nandfiltration (NF) / reverse osmosis (RO), and
advanced oxidation (using hydrogen peroxide and ultra-violet (UV) radiation) were tested. The main objective
of the first research project was to evaluate the performance of a range of configurations of advanced water
treatment technologies, with a membrane bioreactor (MBR) as the pre-treatment step to produce potable
water. The important criterion was that product water quality derived from the reclamation process should meet
both South African and international drinking water standards. Advanced water treatment is required for
potable water reuse as secondary and tertiary treatment will not produce a water of sufficient quality to comply
with drinking water standards (Metcalf, et al., 2014).

In the second phase, the integration of MBR technology with advanced treatment processes was studied and
the authors suggested a suitable treatment train for a full-scale water reclamation plant and provided cost
estimates for capital and operation. The key findings reported by the authors presented significant insights into
water treatment for reclamation. Most of the treatment methods evaluated successfully achieved the minimum
water quality standards by effectively eliminating E.coli, reducing trace organics by over 96% and reducing
CECs (including endocrine disruptors and pharmaceuticals). During process evaluation the MBR-RO-UV
process were found to be as efficient as the more complex MBR-O3/GAC-NF-UV process, which makes it
more advantageous in terms of cost effectiveness. Nevertheless, membrane-based processes incur additional
costs associated with brine disposal. Therefore, these processes are more viable in coastal areas but poses
a significant challenge for inland regions. Hence, the authors recommended a combination of O3/GAC
treatment processes and ultrafiltration (to replace NF) due to their consistent quality and adaptability to
fluctuating water quality needs. The reports for this WRC study are available on the WRC website for further
detailed reading (Report No. 1894/1/14 and TT 611/14).

The results of the laboratory and bench-scale studies informed the overall design of the demonstration plant

to produce 2 ML/day of potable water compliant with SANS 241: 2015 Drinking Water standards. It also

evaluates the potential of available technologies as an option to meet growing water demands within its supply

area. The Advanced Oxidation Process (AOP) uses ozone and hydrogen peroxide. Ozone is able to inactivate

pathogenic microorganisms such as giardia lamblia, viruses, cryptosporidium parvum (at high doses and with

long contact times), and destroys several taste and odour causing compounds in water. The AOP (ozone
25



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

combined with hydrogen peroxide) is able to produce highly reactive hydroxyl radicals that degrades organic
compounds (Metcalf, et al., 2014). A set of static mixers, known as the Pro3mix reactor, was also selected for
aiding in mixing and extending contact time when ozone and hydrogen peroxide is dosed. GAC filters were
chosen as they were found to have an extremely high specific surface area and the activated carbon media
an affinity for organic molecules and proved to work effectively in the previous studies. Ultrafiltration (UF)
membrane technology was chosen over the previous studied membranes such as NF and RO membranes.
UF membranes do not incur the additional cost of brine treatment and disposal that RO would require.

The appropriate selection of unit operations and implementation of a multi-barrier approach aligned the
process with the treatment objectives. These objectives included reduction of total organic carbon (TOC),
removal of toxic substances and the reduction of inorganic nutrients. A study report from the engineering
company responsible for the process design and installation of the plant indicated that the UF is effective in
removing algae bacteria, viruses and certain organic components, such as colour, while GAC is capable of
absorbing various types of dissolved organic matter. Hence, the combination of these three process unit
operations (UF, GAC and AOP) were identified as the workhorses of the multi-barrier ATP that enable the
production of potable water, that meets SANS 241: 2015 standards, when coupled with chlorination. Metcalf,
et al. (2014) mentioned that if the MBR-O3/GAC-UF-UV process can meet the TOC standard (< 3 mg/L) at the
Goreangab Water Reclamation Plant then the proposed process train for Darvill Final Effluent Reuse
Demonstration Plant (FERDP) has great potential to meet the objectives for a direct water reclamation plant.
The final disinfection process for the FERDP that was chosen was post-chlorination via onsite generation of
sodium hypochlorite. The performance of a UV dosing system will also be evaluated at the Darvill FERDP.
However, the system will be installed at a later stage in the project and therefore is not included in the scope
of this research study.

2.2 DESCRIPTION OF THE FINAL EFFLUENT REUSE DEMONSTRATION PLANT (FERDP)

The 2 ML/d FERDP consists of a conventional and advanced water treatment plant (ATP). The conventional
process, also referred to as the “High Pressure (HP) Wash Plant”, includes coagulation, flocculation, lamella
clarification and rapid gravity sand filtration. The ATP consists of ultrafiltration, advanced oxidation using
hydrogen peroxide and ozone, granular activated carbon (GAC) filtration and on-site electrolytic chlorination
(OSEC) for disinfection of the final water. An innovative reactor design, the Pro3mix system (manufactured by
Wedeco/Xylem), is used for AOP. The AOP utilises hydrogen peroxide (H202) and ozone (Os) dosing. AOP
has advantages of oxidizing difficult organics while reducing bromate formation. The treated water is stored in
a 0.6 ML reservoir for supplying process water to Darvill WWTW. The HP Wash plant and ATP are fully
automated with several dedicated sampling points and online analysers to allow for ease of optimization and
troubleshooting at each unit process.

The overall process flow diagram for the FERDP is shown below in Figure 2-1. As depicted in Figure 2-1 below,
the ATP has been designed with treatment flexibility to accommodate two process configurations:

e Process Configuration No. 1: AOP (H202/03 dosing) > GAC Filtration > UF > OSEC

e Process Configuration No. 2: UF > AOP (H202/03 dosing) > GAC Filtration > OSEC
It is important to note that the above two process configurations for the ATP do not run parallel to each other.

26



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

Caustic Soda

Aluminium Sulphate

ATP Process Train 1

Polymeric Coagulant
. ) — = — ATP Process Train 2
Sodium Hypochlorite —l

i . Lamella ’
Darvill WWTW Final Clarification | Rapid Sand
Effluent "l Filtration
__/ ’
Two-Stage Flash Slow Mixing |
Mixing (Coagulation) (Flocculation) I
. X Buffer Tank Buffer Tank | _
Sodium Hypochlorite ‘ (UF) (AOP)
|
I
|
Y VR v
<«—— Hydrogen Peroxide
7 Advanced Oxidation
Ultrafiltration < IR Ozone

(UF) Process (AOP)

Granular Activated
————— Carbon (GAC)
| Filtration

,,,,,,,,,,,,,,,,,,,,,,,

Figure 2-1: Process Flow Diagram of the Darvill Final Effluent Reuse Demonstration Plant.

2.21 Conventional Treatment Process

The conventional treatment processes at the HP Wash plant consists of coagulation, flocculation, lamella
sedimentation, and rapid gravity sand filtration.

2.2.1.1 3.2.1.1 Coagulation

The coagulation process involves two-stage flash mixing to disperse the coagulant within the feed water.
Application of a coagulant assists in destabilizing a colloidal suspension, causing colloids to agglomerate and
form flocs. The best performing coagulant, as well as the optimum dose, was determined upon the results of
a series of jar tests. After the coagulant is added, rapid or flash mixing ensures uniform dispersion of the
coagulant throughout the basin using vertical shaft mixers. The coagulants dosed are aluminium sulphate and
a polymeric coagulant. Provision has also been made to dose sodium hydroxide (caustic soda), in the event
that pH control is required to promote effective coagulation and flocculation.

2.2.1.2 Flocculation and Sedimentation

Following coagulation, the flocculation process assists in forming flocs. In contrast to the coagulation process,
the flocculation process involves slow mixing to enhance the contact between the coagulant and the feed water
for the subsequent formation of flocs. Vertical shaft mixers are used for the flocculation process. After the water
is coagulated and flocculated, it moves into the lamella-type sedimentation basins to remove the flocs.

2.2.1.3 Rapid Gravity Sand Filtration

A rapid gravity filtration process that consists of three dual-media (gravel support and sand filter media) filters

is used to trap the flocculated water to provide a filtered water turbidity of less than 1 NTU. Parameters used
27



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

for the filter design include filtration rate (14.5 m-h"), effective size of filter media (gravel 3-5 mm, sand 0.9
mm), filter media depth (gravel 1.5 m), and available net head (1.8 m). During the filtration process, suspended
matter is accumulated in the filter media bed between sand grains. The filter is backwashed when the head
loss exceeds the available head or increased turbidity is displayed in the filtrate. Air blowers operate by
developing a pressure differential to move air between the entrance and exit points.

The backwash process consists of four stages as follows:
1. Air scour — Filter media bed is declogged (3 minutes);
2. Water and air — Trapped particles are removed from the filter media bed (10 minutes);
3. Water only — Filter media bed is rinsed (5 to 10 minutes); and
4. Resttime — Filters are allowed to ‘rest’ before it goes back into filtration mode (5 to 10 minutes).

The filters are set to backwash once every 24 hours; however, the filter backwash frequency and duration can
be adjusted on SCADA. The filtered water is stored in two concrete tanks (i.e. buffer tanks) for temporary
storage and buffering between the HP Wash plant and ATP, with level transmitters serving as the control
interface between the two plant sections.

2.2.2 Advanced Treatment Process

The main objectives of the advanced treatment plant (ATP) is to reduce organic carbon to a minimum. This
would remove biodegradable material which could cause downstream biological growth problems, and which
could also lead to taste and odour problems. The ATP will also remove toxic or harmful substances and reduce
inorganic nutrients to avoid downstream problems such as biological growth. Most importantly, it will provide
multiple barriers to the passage of bacteria and viruses so that pathogens are eliminated from the product
water; hence, clear, colour-free, safe to consume and palatable water that conforms to the current SANS 241:
2015 drinking water standards will be produced. To achieve this, the ATP process has been designed to allow
the operation of the ATP using either one of two process configurations, namely; process configurations No. 1
and No. 2 as presented in Figure 2-2 and Figure 2-3, respectively.

—— ATP PROCESS CONFIGURATION NO. 1

BUFFER TANK BUFFER TANK ---- CHEMICAL DOSING LINE
LV (PRO3MIX) uR)

YPOCHLORITE
HYDROGEN ™\ _ _ ___ __________|.________
PEROXIDE i
GRANULAR

PRO3MIX SYSTEM ACTIVATED CARBON ULTRAFILTRATION H
(AOP) (GAC) (UF) WATER

FILTRATION

Figure 2-2: ATP Process Configuration No.1

28



A demonstration of treatment technologies for direct reclamation of wastewater for potable use

—— ATP PROCESS CONFIGURATION NO. 2

BUFFER TANK PRO3MIX SYSTEM ---- CHEMICAL DOSING LINE
WATER (UF) (AOP)

-------------------------------- -
YPOCHLORITE
HYDROGEN N __ _ _________|o________
PEROXIDE i
GRANULAR

ULTRAFILTRATION BUFFER TANK ACTIVATED CARBON H
(UF) (PRO3MIX) (GAC) WATER

FILTRATION

Figure 2-3: ATP Process Configuration No. 2

The process is designed such that the process operator on site can select which process configuration to run
using SCADA. Although switching between the two process configurations is fully automated, the process
operator will have to ensure the correct buffer tanks are selected to feed water into the ATP. Lastly, it must be
noted that the system has been designed such that the ATP can be manually bypassed. This allows for
continuous supply of partially treated process water to Darvill WWTW in the event that the ATP is offline.

For configuration No. 1, the ATP feed water is drawn off from the buffer tank for the Pro3mix system. The
water is passed through the AOP (H202/03), GAC filtration and UF. The UF filtrate is disinfected in line using
sodium hypochlorite generated by the OSEC unit. The combination of these processes is capable of reducing
concentrations of organic compounds, pathogens and CECs in the water. AOP is one of the most effective
ways of inactivating pathogens and degradation of a wide range of organic compounds. The outflow from the
AOP is treated in the GAC filters whereby dissolved organic matter is removed through adsorption. The UF
unit further polishes the filtrate from the GAC filters by removing any excess micro-carbon particles and
microorganisms. The UF filtrate is then disinfected using OSEC and stored in a 0.6 ML reservoir for supplying
process water to Darvill WWTW.

The ATP feed water for configuration No. 2 is drawn off from the buffer tank for the UF system. The water is
passed through the AOP (H202/03) and GAC filtration. The GAC filtrate is disinfected in line using sodium
hypochlorite generated by the OSEC unit. The suspended ozone-depleting organic compounds is removed
via ultrafiltration, therefore a lower ozone demand and thus lower ozone dosage rate is expected in comparison
to process configuration No. 1. However, micro-carbon particles and micro-organisms which might be present
in the GAC filtrate will have an undesirable impact on the quality of the outflow; hence, frequent backwashing
of the GAC filters will be required. The final chlorinated water is stored in the 0.6 ML reservoir.

2.2.2.1 Advanced Oxidation Process

The advanced oxidation process (AOP) takes place in the Pro3mix reactor and will be operated at optimum
dosages of Os/H202 for the removal of emerging contaminants. An ozone generator (type SMO 200) with a
design capacity of 614 g Os/h (at 8% w/w) and pressure swing adsorption (PSA) system has been installed at
the FERDP and has been free-issued as part of this project scope. The ozone generator and PSA system is a